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BETC-WH1-2018-00039

Name of Engineering/Product antas-352 Moditied Silane Sealant

Client Guangzhou Jointas Chemical Joint Stock Co., LTD. A

Test Category Entrusted
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TEST REPORT OF NATIONAL CENTER FOR QUALITY SUPERVISION
AND TEST OF BUILDING ENGINEERING

Commission No. 2018-000761

Ne. of Report BETC-WHI-2612-0003¢ 7 Page | of Z
| Client Co., LT i
i ] ol
ADD. NO. P WHI-2078-06039
B sl e : |
J’ Name | Ainas -3572 Moditied Silane Sealant State - MNormal
Sample | ; = *
| Brand | antas® Type/Model | 600m/sausage
Manufacturer Cuangzhou Jointas Chemical Joint Stock Co., LTD.
Date of delivery l 2018-02-02 Quantity 3 sausage
Name of engineering | -----
’ | ’ Building
Item Fuil term performance testing E Place (,on.amrr%ent S,},Slem
| Inspection North
Test | . j{ Third Ring Road
| Hot air aging test box(093)4#, Electronic | |
Instruments ! balance(PB303-N).Daojin unjver-sal testing i Date | 2018-02-05~05-03
] . machine, !
ISO 10563:1993/EN I1SC 10563:1997 Buzfa;nf construction-Jointing praducts-
' Sealonis-Detarmination of ﬂr’?fm (’ 171 miass and valusie
Test based on ISC 1059G:1991/EN ISO 1059G: 1997 Burlding construcrion-lointing products-

| Sealarits-Determination of f@;.‘,s;.?e properties atmainjeined exiension ofter

E | [numersion in waier

[ — I S --"T"‘-'w T o 4 Ea 170 1 b i : Indmis 1

i Criteria based on \EN T8O 11600:2003 Building construction-Jointing praducts-Classification]
! |and requiremenis for er!a mhs iy ‘
!

Aﬁer testmg, the test results of the ‘*?"’"T'}""‘:‘“"“ﬂ"‘OI“"l’l to the technical reguirements specified of the 25LM in
EN ISO 11600:2003 Building construction-Jointing products-Cfﬂs ification..and._requiremenis jfor
seqlants.
| (Blank) |
Ff B i
; Remark T E
l L S|y A 1
Approx;;.l Verification Chief tester . Tel. I Date
M R4 {,éz, 7{%7(/(5 010-64517714 | 2018-05:03
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No. of Report BETC- -WHI-2018-00039 - Page 2 of 2
| Test data _
Standard requirements 8 Testing Resukts Iﬁdi‘i'f;dual
e pestiier (25LM) e @5LM) . | Evaluation |
.1 | Resistance to flow(mm) <3 “Aluminum Slot S Qualified
2 | Elastic recovery(%) =70 U-Shaped 01 Qualified
| Aluminum L
_ 23°C <04 Cementblock | . 03 Quatified
Tensile > : o 5 8
3 properties o a :
3= (Nj m2) 20C . <06 ‘Cement block 0.5 Qualified
Tensile properties at . Wi h L =
= maintained extension No failure : Cement e No failyre. . Qualified
Adhesion/cohesion ol
5 properties at variable No failure Cement block | - - No failure
temperatures ’ |l
& | - Adhesion/cohesion 21
¢ I properties at maintained : _ : o T
i e - No failure Cement b;f)ck; + No failure \Qua:h_ﬁt‘ad
immersion
| ; N | | 147 .o
‘ Res:stanct.e o _"]-Record the value for | - _ bl T et
i compression = o I'" Cement block sl il B
it P compressioni
-~ {Compression;25%) Nmm? ; 0.26
8 Loss of volume (%) <10 ferrule —2E Qualified
5 1. Subs&xaté‘_(;lq’gil: Agent: 50% Isopropyl Alcohol Solution.
Remarks :
12. 202 Primér provided by the client.
E




